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aerra ik eyl RIS

Sample model

Sample name Li-ion batlery Test category After testing
S o F B
L2 AR FEab B H A 2180327

JEAQ
 Aceepted dale

PR e SR I A FL
s 3.8V 10.7Wh PTITE A 2018-03-28
Sample specificarion Test stail date

BN i SRAT T B 2018-04-12
Sample quantity(pes) Test end date -
TG P ARRH A R4 A
Consignor Ningde Awyex'e\; Technology Limited

BT

Consionor address
o

e R AT AR B O 1 B
No.! XinGang Road. Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, PR,

China
B E R R T
Manufacturer To enfrust unit
3 Bt HEE SR RS Rl
Manufnetrer address To entrust unit address
WAFRBLAAF FRHBRE: 15C -25°C; FRUBHE: 45%-~75%

Test environment N sy euh S5
coRdtition Ambien mmp:.mmre 15 C 25°C; Ambient hum;d:ty 5%%~T75%
PRI L é?%éfzﬁée %?’ r’??i‘"?“ﬁfﬁ‘ﬁi

Appearance Silver nylan/AVPP a.nmpound nlm

W TR A R

Test method and criterion

WA AT RIS NRRCT RIREREE
ST/RG/AC10/1T Revd/Amend.], 383
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODE® Manual of Tests and Criteria
T/SGIAC. 1071 Rev.6/Amend. 1, 38.3

‘(9\} iﬂix’m {g
Test items

derehEil. SRERES. fRED. sl AMERAINS. SRR SDETOME. BMEOL
Altitude simulation, Thermal test, Vibration, Shock, External short eircuit, Crush,
Overcharge, Forced discharge

HEs it
Conclusion

LEHR, AR EIS E PR HARTR
STASGIACI0/1T Rev, é;ﬁ.mc,nfi 1, 38.3 fRyEnG I

The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGERCOUS GOODS Manual of Tests and Criteria
ST/AG/AC.L0/1) Rev.o/aumend |, 38.3

BB

; @«gg 218t 1h R 208 4.0k

Testors
4;%3*]/’\.}« i
Compiler %ﬁ 204 L, f{, &ﬁ@

it bl 501 el #: % )*m
Checker zﬁfif% L |4t 0 / ;igi’ii{rihu s

‘\m?:!cm A A pcag/g
i =81 g LB
' L AN e

it BER e EORATIA \;\;gf" (ci(famm) \?3

Approval Cai JingJing: Technical Director Sl ~

BT e | A

Guo Jialt: Center Divector
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ELET Uy S
Sample description and description
AT AT it T -
Sample name Li-ion battery Model
%%ZQ‘ZE_ 2820mAh ﬁ?%%ﬁ 3.8V
Rated capacity Nominal voltage
prany LR
Chemical composition
WA 72 AR IR B R ELE M IR #IT 7 (BACCt04.2V,CV1t02A,2.0ACCto4.4V,CVto
Test charge program 146mA)
W OB AR

Test using a program

2z B 305 PR L 2 ) LT HEA T AR IR A ZE O R TR (1Cmin DC to 3.0V)

TAAE h ]

Test sample image

NP O v
.l.l‘!l?!»a;:
¥ A e T

P e v o rras
okt —*-%
v w

E1: IE@ & 2: |

Figure 1: positive Figure 2: negative

B 3: kiR
Figure 3: Logo
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S IR S = i iESS
FE | WIRTUH & FRHESER U A S wikgm | FEEE | e
No Nameé 6E a8 Standard requirement or the clause - Test Remark
' number of standard conclusion
o B A « kT ake s i sl A5 ~
. fe EEARLALL FRUEFE 3R T1; UN Manual of Test and T 1 A /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend.1,383 | See Appendix 1 Passed
Test 1
2 A E COEPERIBH BT Wi e
2 ?ﬁgﬁt% FRHEFEN» W5 T2; UN Manual of Test and JL W% 2 Gi% /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend.1, 38.3 See Appendix 2 Passed
Test 2
as o D «RTER IR B R
3 ?(Eiliﬁ FRdEFEN R5% T3; UN Manual of Test and i ﬁﬁi% 3 L /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend.1, 38.3 See Appendix 3 Passed
Test 3
; B E «XTFER T miairmaeics ) 1
4 i FRUEFIE» A% T4; UN Manual of Test and L 4 ey /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend.1, 38.3 See Appendix 4 Passed
Test 4
B R KL RS P L E e : =N
5 Bactiifal FRHET Iy 18 T5: UN Manual of Test and JLFfE S A /
Criteria ST/SG/AC.10/11/Rev.6 fAmend.1, 383 See Appendix 5 Passed
short-circuit Test 5
BeArE <R Tfab e s iy WEA
6 AL Gh ¥Rk A% T6; UN Manual of Test and LI 6 ik /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6 /Amend.1, 38.3 See Appendix 6 Passed
Test 6
. et T Ei s gsinmd it R ]
s ﬂﬁﬁ% FruEEM» 383% T7; UN Manual of Test and [j"‘]}]&jf& 7 GLi /
Overcharee Criteria ST/SG/AC.10/11/Rev.6/Amend.1,383 | See Appendix 7 Passed
& Test 7 PP
ety B/« TaR i i ma s RssA
8 Bﬁﬂ%ﬂbj{% FrdEFE» 858 T8; UN Manual of Test and W—‘Mﬂ-i% 8 éﬂ:% /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend.1, 38.3 See Appendix 8 Passed
Test 8
BRI H /
Test items
o i
> " y \]
A AR U Nan;e / Post /
Subcontracted test condition SrASRE code
Subcontracted
Laboratory ik / HL3E /
Address Tel.

Form No.: QF-QSP-LAB-1026-09H
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5 1 WORTHH 4% | REH
No. Name of test items Altitude simulation
L b i Bj Before test 1|4 After test 2] Tk | W
s 1‘-’2;&&1;@ WA il E‘iﬁi Residual #EH
Sample No. it RR | FEORE | ORE | JRERE | o OCV | Test
m; (2) Up(V) | ma(g) Uz (V) (8) | result
85%SB18C30734%818 Hiksg &l
1056143 ATL183C------- Leye fully 40.7531 4.372 40.7518 4.367 0.00% 99.89% @]
..... NVT1AA0367 SR
85%SB18C30734%318 kST H
1056143 ATL183C—-nnn leye fully 40.7096 4.371 40.7087 4.367 0.00% 99.91% @]
..... NVT1AA0532 charged
85%SB18C30734%818 | T ikSg&IiH
1056143 ATL183C--nmn leye fully 40.7689 4.368 40.7683 4363 0.00% 99.89% O
..... NVTIAA0308 charged
85%SB18C30734%818 Ik
1056143 ATL183C——— leye fully 40.7366 4.372 40.7362 4.366 0.00% 99.86% @]
----- NVTIAA0542 charged
85%SB18C30734%818 HISEEFH
1056143 ATL183C—— leye fully 40.8987 4371 40.8979 4.366 0.00% 99.89% O
——-NVT1AA0802 charged
8S%SB18CI0734%818 | 25 IRSERFHL
1056143 ATL 183C----- 25¢ye fully 40.6699 4.373 40.6672 4.367 0.01% 99.86% O
----- NVTIAA0060 charged
8S%SB18C30734%818 | 25 IRTERFHL
1056143 ATL 183 Cmnonv- 25cyc fully 40.7673 4.371 40.7648 4.366 0.01% 99.89% O
----- NVT1AA0524 charisd
85%SBI8C30734%818 | 25 WSBAETFEHL
1056 143ATL |83Cmmnnv 25cyc fully 40.8100 4.370 40.8071 4.365 0.01% 99.89% 0]
----- NVTIAA0139 charged
85%SBIRC30734%818 | 25 IKFEETEH
1056143ATL 183C---mr- 25¢yc fully 40.6568 4.373 40.6544 4.368 0.01% 99.89% @]
----- NVTLAA0530 charged
85%SB18C30734%818 | 25 IKFEAFH
1056143 ATL 183C------- 25cyc fully 40.7682 4.371 40.7656 4,366 0.01% 99.89% O
----- NVTLAA0488 churesd
PTFEH

E: L-RE; V-HESG DA R-BER; PG O-Foittl, JoHER, Jofigik, Jom, Jokk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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) 4 WRTHAR | KR
No. Name of test items Thermal test
. - - FABE | R
o FE RS WAy Before test Mk e After test B At -
s Sample Mass loss g ™
SampleNo. | “onP B | REBE | ORE | JHERE | o OCV | Test
m@ | UM | om@ | UV (o) | result
85%SB18C30734%818 HiksmEiol
1056143 ATL183C----- leye fully 40.7518 4.367 40.7462 4273 0.01% 97.85% 0
_____ NVT1AA0367 charged
85%SB18C30734%818 HikELTtH
1056143 ATL 183C-x-mex leye fully 40.7087 4367 40.7033 4.274 0.01% 97.87% O
----- NVTI1AA0532 charged
85%SB18C30734%818 HikEETTH
1056143 ATL 83Censvees leye fully 40.7683 4.363 40.7627 4274 0.01% 97.96% ]
----- NVTIAA0308 C]lﬁIgEd
85%SB18C30734%818 Hikgan
1056143 ATL 183Cn----- leye fully 40,7362 4.366 40.7302 4.274 0.01% 97.89% O
... NVT1AA0542 charged
85%SB18C30734%818 | HIKFTEETH
1056143 ATL183Cmmm— leye fully 40.8979 4.366 40.8918 4.273 0.01% 97.87% O
..... NVTIAA0802 charged
85%SB18C30734%818 | 25 IRTERFLH
1056143 ATL 183C--vmrmn 25¢ye fully 40.6672 4.367 40.6637 4273 0.01% 97.85% @)
<e-NVT1AAGOG0 charged
BSU%SBISC30734%818 | 23 IRSE&FH
1056143 ATL1§3Co--n—- 25cyc fully 40.7648 4.366 40.7606 4.271 0.01% 97.82% 0]
..... NVTI1AA0524 charged
85%SB18C30734%818 | 25 IRSEAERHE
1056143 ATL183Crmememr 25¢ye fully 40.8071 4.365 40.8028 4271 0.01% 97.85% O
----- NVTIAA0139 charged
85%SB18C30734%818 | 25 IRFEEFH
1056143 ATL 183Cereremn 25eye fully 40.6544 4.368 40.6500 4.274 0.01% 97.85% 0O
----- NVTI1AA0530 chasged
85%SB18C30734%818 | 25 WSERTLH
1056143 ATL183C--—-- 25cyc fully 40.7656 4.366 40.7611 4273 0.01% 97.87% O
----- NVTIAA0488 charged
PITFEH

i’t: L“ﬁﬁ; V'ﬂl:%; D'ﬂgﬁi; R“W%E F'ﬂd(; O-Tittilw, FoHE, %ﬁ@ﬂi, %I‘E%‘%a %ﬁkﬂ
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e ; WIRTH 4 | s
No. Name of test items Vibration

FE RS M)A BT Before test Mt JE After test R FAAE | U

FERg S Residual | #55
Sample Mass loss
SampleNo, | SamP! WR | FRRE | RE | FEE | OCV | Test
m@ | UM | m@ | UV (%) | result
85%SB18C30734%818 HREETH
1056143 ATL183C—--—— leye fully 40.7462 4273 40.7498 4272 -0.01% 99.98% (0]
..... NVTI1AA0367 charged
85%SB18C30734%818 BIREETH
1056143 ATL183Crmmmmr Toye fully 40,7033 4274 40.7064 4273 -0.01% 99.98% 0
----- NVT1AA0532 charged
85%SB18C30734%818 HikEERA
1056143 ATL183Cr-v--- leye fully 40.7627 4.274 40.7665 4273 -0.01% 99.98% O
----- NVTLAA0308 charged
85%SB18C30734%818 HIKFERFOH
1056143 AT L183C------ leye fully 40.7302 4.274 40.7337 4273 -0.01% 99.98% O
----- NVTIAA0542 charged
8S%SB18C30734%818 HRSEETH
1056143 ATL 183C------ Leye fully 40.8918 4.273 40.8962 4.272 -0.01% 99.98% o
..... NVTIAA0802 chapasd
8S%SBISC30734%818 | 25 IKFEEFH
1056143 ATL183C—---- 25cyc fully 40.6637 4.273 40.6689 4272 -0.01% 99.98% O
----- NVTIAA0060 charged
85°%SB18C30734%818 | 25 IKFEEFH
1056143 ATL183C - 25cye fully 40.7606 4271 40.7653 4.271 -0.01% 100.00% O
----- NVT1AA0524 charged
859%SB18C30734%818 | 25 RFEETEH
1056143 ATL183C------ 25¢ye fully 40.8028 4271 40.8076 4.270 -0.01% 99.98% O
mmmmm NVTIAA0139 charged
8S%SB18C30734%818 | 25 IRFEEFEH
1056143 ATL183C------- 25cyc fully 40.6500 4274 40.6550 4273 -0.01% 99.98% O
——-NVTIAAQ530 charged
85%SB18C30734%818 | 25 (KFEAEFE
1056143 ATL183C - 250yc fully 40.7611 4.273 40.7663 4.272 -0.01% 99.98% O
----- NVTIAA0488 Charged
PATFEH

?EE: L-itt V'ﬁl:%; D’ﬁ@@; R'm%%: F‘ﬂﬂ(y 0‘%?&3%! %ﬁk%: %ﬁ@ﬁi, %Wﬁiﬁ, %EJ’(O
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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) ) WIRTIE &5 | vk
No. Name of test items Shock

RS A AT Before test Mk J5 After test R FARwE | W

s Residual 4L
Sample Mass loss
SampleNo. | o W | FRAE | RE | FRERE | OCV | Test
m; (2) U; (V) m3(g) Uz (V) (%) | result
85%SB18C30734%818 HIRSEETH
1056 143ATL183C——— leye fully 40.7498 4.272 40.7460 4272 0.01% 100.00% O
< NVTIAAD367 charged
85%SB18C30734%318 HIRSEETOH
1056143 ATL183C-w-- Leyce fully 40.7064 4,273 40.7031 4.273 0.01% 100.00% 0
----- NVTIAADS32 charged
89%SB18C30734%818 BIRSEETOH
1056143 ATL183C—— Leye fully 40.7665 4.273 40.7618 4273 0.01% 100.00% 0]
--—--NVT1AA0308 charged
85%SBI18C30734%818 HIRERTH
1056143 ATL183C-— leye fully 40.7337 4.273 40.7299 4273 0.01% 100.00% 0]
..... NVT1AA0542 charged
§S%SB1SC30734%818 | EIRSELFH
1056143ATL 183C-—— leye fully 40.8962 4.272 40.8917 4272 0.01% 100.00% O
--NVTIAA0802 charged
88%SB18C30734%818 | 25 IRFEEFHL
1056143 ATL 183C---—— 25cyc fully 40.6689 4.272 40.6647 4.272 0.01% 100.00% 0
..... NVT1AA0060 charged
85%SB18C30734%818 | 25 RITRTLHL
1056143 ATL 183C—-— 25cyc fully 40.7653 4271 40.7618 4271 0.01% 100.00% O
———-NVT1AAD524 charged
85%SB18C30734%818 | 25 WSEETFEHL
1056 143ATL 183C——- 25¢yc fully 40.8076 4.270 40.8036 4270 0.01% 100.00% O
——-NVTIAA0139 charged
85%SB18C30734%818 | 25 WSEAETIHL
1056143 ATL 183 C-memmn- 25cyc fully 40.6550 4.273 40.6515 4273 0.01% 100.00% 0]
----- NVT1AA0530 chspand
85%SB18C30734%818 | 25 IWSBETEHL
1056143ATL183C——— 25cye fully 40.7663 4272 40.7624 4272 0.01% 100.00% 0]
----- NVTLAA0488 charged
PITFEH

¥ LAk V-HESG DA RS F-RJG O-TGilbR, JoHER, JoARE, o, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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m N . o
B S WIKTH 4R | Shsel
No. Name of test items External short circuit
Vo =] B
Ao i T S v U B X
V=Sl =) % Lt A 4k 3
RS AR Max. External Temperature AL ik
Sample No. Sample status ('C) Test result Remark

85%SB18C30734%818 ot

1056143ATL183C------ HISE R L 579 @] /
______ NVTIAA0367 leye fully charged

8S%SBI8C30734%818 ] y

1056143ATL183C------ HRE R T 57.8 O /
______ NVTI1AA0532 leyce fully charged

8S%SBI8C30734%818 i

1056143ATL183C----- FRSER T 58.0 0 /
______ NVTIAA0308 leye fully charged

8S%SB18C30734%818 i

1056143ATL183C—- HREEL 58.0 (@] /
______ NVTIAA0542 Teye fully charged

8S%SB18C30734%818 -

1056143 ATL183C--—-- HREE 57.4 O /
______ NVT1AA0802 leyc fully charged

8S%SBI8C30734%818 S 8

1056143ATL183C------ 25 YSER TR 58.0 O /
______ NVT1AA0060 25cyc fully charged ‘

88%4SB18C30734%818 i

1056 143ATL183C----=- 25 RIERTEHL 58.6 O /
______ NVTIAA0524 25cyc fully charged

85%SBI18C30734%818 P

1056143ATL183Cr 25 RIERTEH 58.8 0 /
______ NVTIAAOI39 25cyce fully charged

8S%SBI18C30734%818 T

1056143ATL83C------ 25 WEETHR 58.4 0 /
eeeee-NVTTAA0530 25cyc fully charged

8S%SBI18C30734%818 ok

1056143ATL 1 83Cernnee 25 RIERITTHL 57.6 0 /
______ NVTIAA0488 25cyc fully charged

PLIFEEH

E: DR R-EF; F-idk; O-JoffMk, Jomis, JTlK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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= ; WkBE &% | HE
No. Name of test items Crush
Ao 7t 22 I e
N, n é I:l n N -i‘c N l b2 é:i: o N
GlLE RS Max. External Temperature Wik ZR i
Sample No. Sample status C) Test result Remark
021818211220 H S0%AR 933 0 /
leye 50% capacity
021818211319 ik S0% 931 0 /
leye 50% capacity
021818211303 Hik S0%E R 22.0 0 /
leye 50% capacity
HIK S0%E it
021818211167 Heyic S0 Geigsity 22.0 (6] /
021818211274 Hik 0%t 222 0 /
leye 50% capacity
25 ¥ S0%sE AR
021818211456 25¢yc 50% capacity 224 O /
25 ¥ SO%gedit
021818211242 25ty SO% Capacity 225 O /
25 ¥k S0%ZE It a
021818211119 25eye 50% capacity 22.3 0 /
25 1k 50%%5
021818211430 25eyc 50% capacity 22.5 0 0t
25 ¥ S0% it
021818211457 25cyc 50% capacity 22.7 O /
PIFEH
W D-fipdk;  F-lk; O-Ffigik, oA

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09H
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IEia=2 7 R 5 2 HR TS
No. Name of test items Overcharge
R R WA 5 P
Sample No. Sample status Test result Remark
85%SB18C30734%818 T
1056 143ATL | 83C------ HUGERTTR 0 /
———-NVTIAA0836 leye fully charged
8S%SB18C30734%818 e
1056143ATL183C—---- HIRER I 0 /
—----NVT1AA0844 leye fully charged
8SV4SBI8C30734%318 )
1056143ATL1 83C---- BB FER o) /
______ NVTLAA0109 leye fully charged
8S%4SB18C30734%818 WEl
1056 143ATL83C---n-- HUGEET 0 /
______ NVTIAA0579 leye fully charged
8SYASBI8CA0734%R18 .
1056 143ATL1 83C--vm-- 25 e 2T 0 /
———NVTIAAO614 25cyc fully charged
85%SB18C30734%3818 P
1056143ATL183C - 25 WL T 0 /
———-NVTIAA0101 25cyc fully charged
8S%SB18C30734%818 .
1056 143ATL 1 83Cerern- 25 P T 0 /
—eee-NVTIAAOL16 25cyc fully charged
85%SB18C30734%818 e
1056143ATL183C-—---- 25 PE R 0 /
______ NVTI1AA0613 25cyc fully charged
YTF=EH

W DR FRK; O-Fofife, JoEAK.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09H
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5 8 AT E 4 55 o ) T H
No. Name of test items Forced discharge
PETE TR FE RS IR U
Sample No. Sample status Test result Remark
021818211388 lcy’f‘f’ﬁ’“ﬁ’fﬁfge ; 0 /
021818211172 lcfjﬁﬁiﬁige ] 0 /
021818211004 Icycﬁﬁfi’ﬁge ) 0 /
021818211256 lcfjffiﬁfge ; 0 /
021818211421 1cf§§f?ﬁi§g o 0 /
021818211026 1f§§?ﬁ§i€ ; 0 /
021818211426 lcf;’ﬁfiﬁfge 5 0 /
021818211025 lcﬁfﬁfiﬁ:ﬁgﬁ ; o) /
021818211314 mfjﬁffﬁfgﬁ . 0 /
021818211290 lcﬁﬁf{fﬁ:ﬁge . 0 /
021818211105 | Scii iﬁfﬁigﬂ ; 0 /
021818211164 |, > ;ﬁ?ﬁﬁge , 0 /
021818211202 | . ﬁffjﬁj’;ge ] 0 /
021818211288 | % jﬁfﬁ‘fﬁ?ge , 0 /
021818211065 | , 2 WEERR 0 /
021818211287 | , % iﬁfﬁfﬁ}jﬁge ; 0 /
021818211308 | , 2 ﬁﬁffﬁfﬁg 5y 0 /
021818211429 | . % iﬁfﬁﬁigﬁ | 0 /
021818211415 |, 2 ;ﬁfﬁﬁfge 2 0 /
021818211093 | .2 ﬁfﬁﬁige 5 o) /
¥ D-ifdk; F-i2k; O-Fofiftk, JEK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L. A 45 To AR 92 0 8 A BTG R o
The test report is invalid if not affixed the official seal of the laboratory to it.
2. KA IR
The test report is invalid if it is blotted out.
3. EFEZFTRIEE R, U FrEAE AL
The conclusion of the consignation test is only valid for the provided sample.
4. AMEREARI I BSHE VA, AaER;E S
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSEHTRETR BB BRA JIIIHA A O

Dong guan Amperex Technology Limited Test Center

Motk v ETRE R SETAR WA R Tl vE R 1 %

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLh Tel. : +86-0769-88989149

fzH Fax.: +86-0769-88989483

M HE Website : www.atlbattery.com




